NO

ICP DATA MSDS
MOLD 1550GN30 1 2
1 | HIFSBA-**PA-2.54DSA
PIN C2680 2 3
CASE
PROTECTOR 1550GN30 1 2
2 HIF3BA-**DA-2.54R
PIN C5210 4 5




SGS Testing Korea Co., Ltd.

| #18-34, Sanbon-dong, Gunpo-city, Kyunggi-do, Korea 435-040
Tel : 031) 428-5765~6, Fax: 031) 427-2374, InterNet>http://www.sgslab.co.kr

Test Report  No. F690101/LF-CTS014091 Date: March 10,2004  Page1of 2

SAMYANG CORP
407, Palbok-dong, 3-Ka, Jeonju-city
Cheonbuk, Korea

The following merchandise was submitted and identified by the client as : -

Type of Product : Tribit 1550GN30 BK (H)
SGS File No. . G-49/2004-2156/4
Country of Origin :  Korea

Sample Receiving Date : Mar. 02, 2004

Test Performing Date  : Mar. 03, 2004

Test Performed . SGS Testing Korea tested the sample which was selected by applicant with
following result.

Test Results . For further details, please refer to following page.

SGS Testing Korea Co., Ltd.

Jre B /Yo

KHJ/ykj Jason Han / Lab. Manager

Thls 'll'es‘t Repgm is issued by the Qanxpany subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and
Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated, This Test Report cannot be reproduced,
except in full, without prior written permission of the Company.

SGS Testing Korea Co., Ltd, | 18-34, Sanbon-dong, Gunpo, Gyeonggi-do, Korea 435-040 t +82 31 428 5671 f +82 31 427 2374 www.sgstesting.co kr

LAB 001 Member of SGS Group (Société Générale de Surveillance)



SGS Testing Korea Co., Ltd.

#18-34, Sanbon-dong, Gunpo-city, Kyunggi-do, Korea 435-040
Tel : 031) 428-5765~6, Fax: 031) 427-2374, InterNet>http://www.sgslab.co.kr

Test Report  nNo. F690101/LF-CTS014091 Date: March 10,2004 Page2of 2
Heavy Metal Test
Items Unit Test Method DL Results
Cadmium (Cd) mg/kg USEPA 3050B, ICP-AES 0.5 n. d.
Lead (Pb) mg/kg | USEPA 3050B, ICP-AES 5 n. d.
Mercury (Hg) mg/kg USEPA 3052, ICP-AES 0.5 n. d.
Hexavalent Chromium (Cr VI) mg/kg USEPA 3060A 0.16 n. d.

Note (1) n. d. = Not detected
(2) D. L = Detection Limit

e sk e 3fe o o o ok ke 3k ok sk ok s sk ke o ok o ok s o ok ok ok ok ke ok sk sk ok s skl ok ofeok ok ok ok End s sfe e ke o ok ok e o ok st e e o ok ok e sk ok ke sk s sfe sk ok ok s ook sk sk ok ok sk ke ke ok

Th:s ‘l_’csll Rzp?rl is issued by the (?ompany subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemmification and
Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced,
except in full, without prior written permission of the Company.

SGS Testing Korea Co., Ltd. I 18-34, Sanbon-dong, Gunpo, Gyeonggi-do, Korea 435-040 t +82 31 428 5671 f +8231 427 2374 www.sgstesting.co.kr

LAB 201 | Member of SGS Group (Société Générale de Surveillance)



SGS Testing Korea Co., Ltd.

#18-34, Sanbon-dong, Gunpo-city, Kyunggi-do, Korea 435-040
Tel : 031) 428-5765~6, Fax: 031) 427-2374, InterNet>http://www.sgslab.co.kr

Test Report  No. F690101/LF-CTS030807 Date: October 6, 2004 Page 1 of 2

SAMYANG CORP.
407, 3-ka, Palbok-dong, Joenju-city,
Kyunggi-do, Korea

The following merchandise was submitted and identified by the client as : -

Type of Product : TRIBIT 1550GN30 BK(H)

SGS File No. : G-49/2004-3491/12

Materials : Plastic

Sample Receiving Date Sep. 23, 2004

Test Performing Date : Sep. 24, 2004

Test Performed : SGS Testing Korea tested the sample which was selected by applicant with

following result.
Test Results X For further details, please refer to following page.

SGS Testing Korea Co., Ltd.

Jre S /.

HYK/hjp Jason Han / Director

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and
jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced,
except in full, without prior written permission of the Company.



SGS Testing Korea Co., Ltd.

#18-34, Sanbon-dong, Gunpo-city, Kyunggi-do, Korea 435-040
Tel : 031) 428-5765~6, Fax: 031) 427-2374, InterNet>http://www.sgslab.co.kr

Test Report  No. F690101/LF-CTS030807 Date: October 6, 2004 Page 2 of 2

Flame Retardants

Items Unit Test Method D.L Results
Polybrominated Biphenyls (PBBs) - - - -
Bromobiphenyl mg/kg 5 n. d.
Dibromobiphenyl mg/kg 5 n.d.
Tribromobiphenyl mg/kg 5 n. d.
Tetrabromobiphenyl mg/kg | With reference to 83/264/EEC 5 n. d.
. and 2003/11/EEC.
Pentabromobiphenyl mg/kg Analysis was performed by 5 n. d.
Hexabromobiphenyl mg/kg GC/MS. 5 n. d.
Heptabromobiphenyl mg/kg 5 n.d.
Octabromobiphenyl mg/kg 5 n. d.
Decabromobiphenyl mg/kg 5 n. d.
Polybrominated Diphenyl Ethers (PBDEs) - - - -
Bromodiphenyl ether mg/kg 5 n.d.
Dibromodipheny! ether mg/kg 5 n. d.
Tribromodiphenyl ether mg/kg 5 n. d.
Tetrabromodipheny! ether mg/kg With reference to 83/264/EEC 5 n. d.
Pentabromodiphenyl ether mg/kg and 2003/11/EEC. 5 n. d.
Hexabromodiphenyl ether mg/kg | Analysis vags,/E/fgformed by 5 n. d.
Heptabromodiphenyl ether mg/kg ' 5 n. d.
Octabromodiphenyl ether mg/kg 5 n.d.
Nonabromodiphenyl ether mg/kg 5 n. d.
Decabromodiphenyl ether mg/kg 5 n. d.
Note (1) n. d. = Not detected
(2) D. L = Detection Limit
*hkkhkkkhkkkhkkkhkkhkhkkhhkkhhkkhhkkhkkikkhkkhkkhkkhhkkhkkhkihkkikkikk End *hkkhkkkhkkkhkhkhkkhkhkkhkhkkhkhkkhhkkihkkhkkikkikkhhkkhkkhiiihkihkiikk

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and
jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced,
except in full, without prior written permission of the Company.



MATERIAL SAFETY DATA SHEET

MATERIAL SAFETY DATA SHEET

1. IDENTIFICATION OF THE SUBSTANCE/PREPARATION AND
COMPANY/UNDERTAKING

PRODUCT NAME TRIBIT 1550GN30 ALL COLOR
SUPPLIER Sam Yang Co., Ltd.
263 Yeonji-Dong, Chongro-Gu, Seoul, Korea.

2. COMPOSITION/INFORMATION ON INGREDIENTS
GENERAL DESCRIPTION OF CHEMICAL CHARACTER
Polybuthylene Terephthalate containing glassfiber and flame retardant.

HAZARDOUS INGREDIENTS
Mot applicable
Do not have heavy metals, especially Pb,cd,Hg,Cré+.

CAS NO HAZARD RISK PHRASES SYMBOL
Polybuthylene Terephthalate : 26062-94-2

Flame retardant : 68928-70-1 , 1309-64-4
Glass fiber : 65997-17-3

3. HAZARDOUS IDENTIFICATION
Hazard waming not required

4 <IRST AID MEASURES
cYES Flush eyes with plenty of water and seek medical device
SKIN Wash off in flowing water
INGESTION Immediately seek medical device

5. FIRE FIGHTING MEASURES
EXTINGUISHING MEDIA
Water spray, extinguishing powder, CO,, foam, dry powder.
UNUSUAL FIRE AND EXPLOSION HAZARD
No unusual fire and explosion hazardous.
PROTECTIVE EQUIPMENT
Pressure demand self-contained breathing apparatus in without sufficient oxygen

Revision Mumber 1 PAGE 1 0F 3 Prirded Dals FEB 04, 2000
Revision Dale WOV 11, 2002



MATERIAL SAFETY DATA SHEET

PRODUCT NAME : TRIBIT 1550GN30 ALL COLOR

6. ACCIDENTAL RELEASE MEASURES
- Non hazardous solid in pellet form which can be easily controlled in case of a spill
- Disposal must in accordance with applicable federal, state or local regulations.

7. HANDLING AND STORAGE
HANDLING
Ensure adeguate ventilation or exhaust ventilation in the working area.

Proteclive eyewear, gloves and so on should be worn not to get a bum
STORAGE Idem

8. EXPOSURE CONTROLS/PERSONAL PROTECTION
- Mo special measures required.

9. PHYSICAL AND CHEMICAL PROPERTIES

Forms Solid (cylindrcal pellet)
Color ALL
Odour practically odorless
PH Not applicable
Boiling point  (deq) Not applicable
Melting point  (deg) 224
Flammability V-0 (ULS4)
Solubility in water insoluble
Specific gravity 1.51

| iscosity MNot applicable
Bulk density
Decomposition temperature

10. STABILITY AND REACTIVITY
STABILITY Stable
INCOMPATIBILITY , HAZARDOUS DECOMPOSITION PRDODUCTS
Caused by smouldering and incomplete combustion toxic fumes mainly consisting of
Co, CO, may be developed. formation of traces of aliphatic THF, 1,3-Butadiene,

Toluene, Benzoic acid, terephthalic acid may occur.

Revision Mumbar 1 PAGE2OF3 Prinisdd Osis FER 04, 2003
Revision Date MOV 11, 2002



MATERIAL SAFHETY DATA SHEET

PRODUCT NAME : TRIBIT 1550GN30 ALL COLOR

11. TOXICOLOGICAL INFORMATION
Under recommened processing conditions small amounts of water, CO,, THF may be
emitted,

12. ECOLOGICAL INFORMATION
Water pollution not generally hazardous to water,

13. DISPOSAL CONSIDERATION
May be disposed of together with household refuse if local official regulations are
observed. May be incinerated if local regulations are observed.

14. TRANSPORT INFORMATION
Not dangerous cargo. keep dry.

15. REGULATORY INFORMATION
No labelling is required.

16. OTHER INFORMATION
This material safety data sheet includes TRIBIT 1550GN30 ALL COLOR.

T2 product should be stored, handled and used in accordance with good industrial
hygiene practices and in conformity with legal regulations. The information contained
herein is based on the present state of our knowledge and is intended to describe our
products from the point of view of safety requirements. It should not therefore be
construed as guaranteeing specific properties.

Rewision Mumber 1 FAGE 3 OF 3 Printed Dele FES 04, 2003
Fawision Dale MOV 11, 2002



SGS SGS Testing Korea Co., Ltd.
#1002-2, Hwasan-i, Onsan-ub, Ulju-gun, Ulsan, Korea 689-880
Tel : 052)239-8908~10, Fax: 052)235-6913, InterNet>http:/www.sgslab.co kr

Test Report  no. Fe80101LF-CTS019841 Date : December 3,2004  Page 1 of 2

POONGSAN CORPORATION
611, Daejung-ri, Onsan-up, Ulju-kun,
Ulsan, Korea

The following merchandise was submitted and identified by the client as : -

Type of Product : C2680

SGS File No. » P-48/2004-1124

Country of Origin : Korea

Sample receiving date : Nov, 25, 2004

lest performing date :  Nov. 26, 2004

lest Performed » 808 Testing Korea tested the sample which was selected by applicant with

following result.
lest resulis . For further details, please refer to following page.

This laboratory is accredited by Korea Laboratory Accreditation Scheme (KOLAS) which is signatory to the
International Laboratory Accreditation Cooperation (ILAC). Mutual Recognition Arrangement (MRA) for the
above test item(s).

SGS Testing Korea Co., Lid.

<z o

Sharpless Park / Testing Person Thomas Hwang / Lab. Manager

This Test Repart is insued by the Company subject i its Genens] Conditions of Service printed overleal, Atiestion i drawn 10 the limitations of Hability, isdemnification and
J-'-dhm-ll-—d-u-l!—iﬂ-ﬂm&ﬁummﬁmuumuw-ﬁhﬂmmmmnm
exoepl i fall, without prior writien permission of the Compasy.

Form No . P-LAB-40-01 Rev. 3



_SGS.

Test Report  no. F8901011LF-CTS019841

SGS Testing Korea Co., Ltd.

#1002-2, Hwasan-ri, Onsan-ub, Ulju-gun, Uisan, Korea 689-800
Tel : 052)230-6908~10, Fax: 052)235-6913, IntarMat=http/www.sgslab.co kr

Date : December 3, 2004 Page2of 2

Heavy Metal
Item(s) Unit Test Method D':::ﬂ't" y Result
Cadmium (Cd) mg'kg USEPA 3050B:1996, ICP-AES 0.5 n. d.
e -
Lead (Pb) S mg/'kg USEPA 3050B:1996, ICP-AES 5 30
Mercury (Hg) A mg'kg USEPA 3052:1996, ICP-AES n.d.
Hexavalent Chromium (Cr VI) mg'kg USEPA 3060A:1996, UV-Vis 0.16 n. d.
vy [ Ti [ ) N
Y Specified o]
; . e ; pecified e £
ltemis) | Detection Limit Result(s) Max. Limit (Unit : mg/kg) | Conclusion
Soluble Lead (Pb) a5 nd | vV —oune . | ’ Pass
Soluble Antimony (Sh) 4.0 n. d. : i I Pass
Soluble Arsenic (As) ' 2.0 - | 25 I Pass
"miu'hlu. Barium (Ba) 0.35 0.4 q 10040 Pass
L'-.uhlhh, Cadmium (Cd) (.35 n.d 75 Pass
Soluble Chromium (Cr) 0.7 n. d i) | ]'-'.::_n
| Soluble Mercury (Hg) 2.5 [ Did, 60 | Pass
i Soluble Selenium (Se) 8.0 i n. d. 500 ! Pass

Note : n.d. = not detected

LLLLL L L L L L L Ll L L L Ll Ll Ll LE Ll

EIq‘D LT LR LA IR Rl Lttt Pl iyl t]]

This Test Fuspeoet iis issued by the Compamy sulsect io iy Cenernl Conditices of Service printed overleal Amentios b drws o the Bendiations of Hability, indermnificstion asd
Jjurisdictional issues defined therein. The results shown in this fest report refer enly 10 the samphe(i) lested wnless otherwise siaied. This Teat Feport canncd be reprodaced,
except im fll, without prior writien permissics of the Company:

Form No . P-LAB-40-0]1 Rev. 3



BAoHBHXIR
PAONGSAN ( Material Safety Data Sheet)
FZA B4 2037 2319 : $= (Brass) Page
Cas No : 1/2

1. HE 2 H=EZA =2

O EEY: 8= o, 8, M (C2600, C2680, C2700, C2800 Brass Strip, Bar, Wire)
2 B : HIFE& A
@ FHYER (=SRIAM7IE) : [ERE
@ SpEbE it KRN . I

& MEX} E4 | 5 @ (F)EM 24E2F
' F4 UMY 52 248 UE2] 611#I)
® BESX F& [ R (F)EL

=A : MEREA 57 222 37} 60-1

2. 7448 88 ¥ =4

EE] o CAS No HRH (%)
I Copper Cu 7440 - 50 - 8 61.0 ° 70.5%
@ Zinc Zn 7440 - 66 - 6 39.0 " 29.5%
3. #lEwold
o FHYER

CERCLA X5 : Ba=(0) =pj=(3) ZH®=(1)
@ SHAY : SKU, AL HE, 8|5, tHSY, 43, FESY, IIFHE Rl = US
@ Py : SHYYN Stsiy B2, £8, HItE YUl &+ 2UsS
@ UHEUEE - 87|, £87|

4. SEXXRE

@ mR : 2HE =0 dF W T OE2] 82 dF A

@& :CEe 82 YUE A

@ &gl : M8 F707} AUE D22 K ¥ H20 o2 USEEE AW A
® M¥ : FER S SUS HH 7I=R Y= AHsE HMHS o H
® 2JAFEE : JA] 282 =2E 2F A

5. 3ha ¥ FEA| CiHUE

@ IsHE/ /W - Rgls

@ R - S8 JE2] JAF 82 J\85 USE + US.

® 254 % : BN, 20 8], 43 == ZUE AEE A
@ A - El= W0 §& FelX ¥l ZssE AEE A
® FHHLULE - TS

6. FEAILA| CHA YR

@ 7 EE =X : FEE ST WX WD FRAL ZAE olE A
@ ®d 2% £} : e S3F 30 E2H ¥ QuESE H
@ Al & EX| : HE7I2] XA D2} =R A




OIMEHAIZ
PMMNGSAN ( Material Safety Data Sheet)

FAZM B4 BUEE
Cas No :

=&Y : 85 (Brass)

Page

2/2

7. il UX R W2 2=F

@ HBEX

TWA : 10mg / « (BEEISE2 OSHA 7|&)
@ BEE0 EX|  UERZE E 24 0i71FA 2 S #7(FAE A8 A
@ IRE3 : 2okH 280 P& WElopAS, J|E}

8. Fla ¥ MUY

| @ #{SA FejAre : &, 2R HEHE, B2 2@ A
S| EFEA BUIIEY US
SEHE HeAl U 023, 22, 252] 8§
@ FEA| F2lAM - SEUX] ChMo] ® =s32 @717t FEls ol 28R A

9. oIFy 9 H=SY

@ eFyY : d2duUMM Y

@ EHSY : & EE BN BES0] 218Yo| A =28 Wil

@ msHo} @ = : HEEaANS] ELHEHE)AldE HET2 ZAE oHE o
@ R0} & WA : ANPISA| S B E= BiTh=dy Us

10. |2| 2EE |4

@ g : M @ M - 55

@ PH : EHEoh @ Bix : HJZLHE
| ® HIE : A=ElE ® ®F : 900C
D BWY : NEEE ® M3ty : K=E
- @ HIE : 8.50 ® S8 - HEZLHE

1. PHHE 93 2 =Y

@ LD50 : XE2gis
@ LCS0 : NEHE
@ Wehy : gE

12, ZHEgTH g 3=

@ Mgk 22 - MSDS Yoy 83
@ HIT2Y : HEUS
@ 24Uy : iEEE

B MSDS ZPRL : (F)EL SUHET AHEME MY AE (052-231-9383)




SGS Testing Korea Co., Ltd.

#1002-2, Hwasan-ri, Onsan-ub, Ulju-gun, Ulsan, Korea 689-800
Tel : 052)239-6908~10, Fax: 052)239-6913, InterNat=http-/iwww.sgslab.co kr

Test Report  no. F690101LF-CTS019570 Date : November 16, 2004  Page 1 of 2

POONGSAN CORPORATION

611, Dagjung-ri, Onsan-up, Ulju-kun,
Ulsan, Korea

The following merchandise was submitted and identified by the client as :

[ype of Product r C5210

SGS File No. v P48 2004-1066/3

Country of Ongin : Korea

Sample receiving date . Nov. 08, 2004

lest performing date i Nov, 09, 2004

Test Performed :  5GS Testing Korea tested the sample which was selected by applicant with

following result.

l'est results : For further details, please refer to following page

This laboratory is accredited by Korea Laboratory Accreditation Scheme (KOLAS) which is signatory to the
International Laboratory Accreditation Cooperation (ILAC). Mutual Recognition Arrangement (MRA) for the
above test itern(s).

SGS Testing Korea Co., Ltd.

<z wovg

Sharpless Park / Testing Person Thomas Hwang / Lab. Manager

This Teest Report b Bawsd by ihe Company pebject io s Geenl Conditions of Service printed overlesf. Anestion b drawn 1o the limiatons of lisbdlity, indeemification snd
Jerdiciions) meeei defined therein, The results: thown in this test report refier only 1o the semple(s) iested unless otherwise stated. This Test Repon cannot ba reproduced,
ensepl in fall, withow pricr writies permision of te Company. .

Form Mo . P-LAB-d40-01 Rev. 3



SGS Testing Korea Co., Ltd.

#1002-2, Hwasan-ri, Onsan-ub,

. Ulsan, Korea G89-800

Tel : 052)239-6008~10, Fax: 052)239-6913, InterNet>hitp/iwww.sgslab.co kr

Test Report  no. Fes0101LF-CTS019570

Date : November 16, 2004 Page2of 2

Heavy Metal
—
Item(s) ; Unit Test Method D“:f:ﬁ“f" Result
Cadmium (Cd) mg'kg USEPA 3050B:1996, ICP-AES 1 n.d.
Lead (Pb) mg/kg | USEPA 3050B:1996, ICP-AES 5 30
Mercury (Hg) mg'kg USEPA 3052:1996, ICP-AES 2 n. d.
Hexavalent Chromium (Cr VT) mg'kg USEPA 3060A:1996, UV-Vis 0.16 n. d.
Heavy Metal Test (Test Method: EN 71 Part 111:1994)
Itemis) Detection Limit Result(s) Max. LI:IE:T:!:: ::l mg/kg) Conclusion
. Soluble Lead [.]-j.i."-':l_ — 3.5 :.1. d. . 90 . Pass e |
Soluble Antimony 1_.'*§hr : 4.0 - a EEA () = Pass
| Soluble Arsenic (As) e T e s B o] Pass
Soluble HL‘;T[IJ;'I: iBa) ) E _ 7 1.7 _][-Jﬁf._l- Pass
. :";ﬁ[uh-ll_' Cadmium 1.{."1.!] B _HI_‘-- = . . 11._ " = 15 Pass
Soluble Chromium i{'ri. ‘_ 0.7 ___-; e r-:_d _I J— 3 () | Pass .
Soluble Mercury (Hg) i 2.5 ' n. d. : 60 : Pass '
[Soluble Seleniumse) | 80 | nd | 500 -

MNote  n. d. = not detected

LRI T LR PR PR PR R by e L P T e

E"D (PR T Y L] L]
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This Test Repet i lssued by the Company subject i its Genen| Coaditions off Service prinied overleall Atiention is drawn 1o the lmitytlons of Bability, idemeification sad

Jurisdictiona] wsues defimed therein The results shown in this iem
encepl in Mull, withost prior writien pevmissicn of he Compasy.

repont feler only o the sample(s) esied unles othersie sited. This Test Repor canmod be noproduced,

Form Mo . P-LAB-40-01 Rev. 3



PA@NGSAN

THEA St 2tEE

IMEHALZ

( Material Safety Data Sheet)

S2Y: 214 ZC(Phosphor bronze)| Page

Cas No : 1/2

1. HE = H=2|A R

M BEY : AHED] (Phosphor bronze Strip C5102R,C5191R,C5212R,C5210R)
@ BT : HIRE 2
@ FHYER (=ERIAPIE) : N2HE
@ BEHE it Ky : M
& HMEZ} F4& / HE : (F)EM 2U4EF
F4  BMEMA 52 24T UIE2] 611HE]
® S F£ / HE : (F)ISL
F4 . MEREA B S22 37} 60-1

2. THHE 38 % =4

5 3 T CAS No HEE(%)
@ Copper Cu 7440 - 50 - 8 90.8%-96.5%
@ Tin Sn 7440 - 31 - 5 3.5-9.0%
@ Phosphorus P 7723 - 14 -0 0.03-0.2%

- 3. HERHY
O RlYER

CERCLA X|= : 28=(0) #x=(3) =HW=(1)
@ SYYE : 256, dAlL 58, 8|5, Uded, &3, FESY, IVEE 7Ll = US
@ PRI - S4YEI st BE, 58, Hils 98d = UsS
@ QIHERHE - 287, £87|

4, S=EX2E

s : 28H 28y LUF W2 ¥ iy 8= UE A

' O 82 Y4s A

Bl ¢ AME 2771 s X2E Bl ¥ ER0 M2} HESER AR A
d¥ : FER 38 ZEF ¥l 7I=8 4= HE-E FMEE & AU
SIAFEE : TA| 2=l E=XE WE U

5. 3 3 SEA| chiAE

O eIsE /WY - =S

@ JW : S5 dej2| % 80 HWI USW = US.

@ &M BF - BRLNME, &0 2], 42 == 22E AR A
@ TISYY : Ek= 30 &8 2% W1 ZAEE AEE A
® FHH:-WLE - NEEE

6. SFRAIZAl CHME

@ 2 2% EX : FEE S3F WX @2 FKX2] DAE HE H
@ #3d % =X : FEE S3F -0 el F qusEE A
@ ARl & EX] : HEJE2] XA oi2p E=XE@ A




B HAIR
PAOONGSAN ( Material Safety Data Sheet)
Foen B 23 E2%9:21E0l(Phosphor bronze)| Page
Cas No : 2/2

T =@ WX R W2 B2EF

T HEBSE

TWA : 10mg / ' (SEETI2E OSHA 7|E)
@ SHE0 E2| : YWEIEE B 4 u7|1Fx| W MY B7IFNE AP A
@ eSSy Eokd, B0 HEFE, Y23, J(E

8. #l2 ¥ XML

@ FSAl FLALE : &, B2A NEhE, i} e A
Y0 EFLA BUIHEEY US
SEME H|lA YT 023, 20, E82| |8
@ TIA| FolAle : EUX Cj¥o] @ H=Esa 877 F== 2ol 224 A

1 9. oIFy W Sy

@ 2FEY : d2 et 2HEE

@ gHSY : & == B3 WES 2yo| Bt s2F WUH

@ msfol & = : SIS EeHEE)AdE HE21e| XA oE A
@ Mo} & WA : UYL SAUM B == RWEY US

10. S2| &H &4

@ 2@ aM @ HM - F5
@ PH : HEOHE @ = - HE2HE
® v : A= ® &3 : 1,020C

- @ ®BWY : NEREE ® MY X=glE
@ H|E : B.80 ® 718 HSLE

1. FYYE 8% o =4

@ LD50 : XE2gS
@ LC50 : RRglE
@ Weh : g8

12, SEg0 s 3=

@ MR 23 : MSDS EHYdiy &3
@ HFElY : =S
@ Y : RIS

H MSDS REIE2| : (FISH 2S4S AMHEME MY 2 (052-231-9383)






